Product Monograph Information

SOLVET

Telephone: 403-456-2245
Toll-Free: 877-456-2755
Fax: 403-207-6074
Website: www.solvet.ca
Email: info@solvet.ca



Every effort has been made to ensure the accuracy of the information published. However, it remains the responsibility of the readers to familiarize themselves with the product information contained on the Canada product label or package insert.

ASA BOLUS

Acetylsalicylic Acid Bolus; Aspirin Boluses, Mfr. Std.

Veterinary Use Only DIN: 02243798

Warnings: Keep out of reach of children. This package contains enough drugs to seriously harm a child.

Active ingredients: Acetylsalicylic acid 15.5 g, per bolus.

Indications: As in aid in the symptomatic relief of pain in cattle and horses.

Dosage and Administration: Cattle and Horses: 1 to 3 boluses orally, twice or three times per day as needed. Administer as recommended by your veterinarian.

Cautions: Discontinue the treatment if unusual symptoms occur. The most common side effect to watch for is irritation or possible ulceration of the gastro-intestinal mucosa. Contact a veterinarian if symptoms of gastro-intestinal bleeding or distress occur (black, tarry stools; anorexia; vomiting).

Storage: Store between 15-30°C. Protect from moisture.

Presentation: 50 Bolus

Product Code: ASA15.5

Alberta Veterinary Laboratories Ltd., 411-19th Street SE, Calgary, AB T2E 6J7

